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Study on discrepancy in laboratory test results of reduction of
floor impact sound pressure level, part 1: repeatability of test

results in setting specimen on standard slab.

NAKAMORI Shunsuke, TAKAHASHI Hisashi, YASUOKA
Hirohito, ABE Kyoko, TANAKA Manabu, HIRAMITSU Atsuo,
YOSHIMURA Junichi and INOUE Katsuo.
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